
Council Agenda – March 24, 2025 Page 1 of 2 

THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

- A G E N D A –

Monday March 24, 2025 

REGULAR MEETING OF COUNCIL 
7:00 p.m., Council Chambers, Fingal/Via Video Link 

1. CALL TO ORDER

2. ADDENDUM TO AGENDA

3. DISCLOSURE OF PECUNIARY INTEREST

4. ADOPTION AND REVIEW OF MINUTES
(a) Draft Minutes of Regular Council Meeting of March 10, 2025
(b) Draft Minutes of the Young at Heart Meeting of March 6, 2025
(c) Draft Minutes Southwold Winterfest Committee Meeting of March 12, 2025

5. DELEGATION
(a) 8:00 p.m. – Vitaliy Talashok and Matthew Belding – QCWA 4th Quarter 

Operations Reports-Southwold Water Distribution System and 
Talbotville Wastewater Treatment Plant and the Southwold Water 
[...]
15: Onsite at Optimist Dr and Hwy 3 for J.AAR to complete tie in and loop of Talbot Meadows. Mike
Golding Coring performed live tap.  

26: Found controller on Thomas Rd autoflusher was failed. Replaced controller with new spare. 
29: Hawkins tech onsite to troubleshoot Rechlor meter chamber HI level float.  

MARCH

04: Iona Rd Watermain Break prep work. 
05: Iona Rd Watermain Break repair. 



Southwold Distribution System, Operations Report Page 7

06: SGC Flowmetrix onsite at Rechlor for annual flow meter calibrations.   
06: Third Line Watermain Break repair. 
14: Hawkins techs successfully changed Rechlor meter chamber HI level float and junction box. 

SECOND QUARTER: 

APRIL

16: Jesse C assisted Kevin from Southwold at 11992 Woodplant road for new meter pit install. 
25: Repaired leaking hydrant 175 at Longhurst and Sunset. 

MAY

07: Andrew T assisted Kevin from Southwold with live service tap on trunk main at 36357 Talbot Line. 
10: Repaired hydrant 89 at 9855 John St N. 

JUNE
06: Onsite at Hydrant 212 at 6753 Mill Rd for repair. Kevin with Southwold also on site. 
27: Jutzi delivered 6 totes of hypo.   

THIRD QUARTER: 

JULY
17: On-site at new firehall in Talbotville, will soon begin turning valves to try and isolate work area. 
31: On-site at new Talbotville fireball for watermain connection. 

AUGUST
29: Received Hypo delivery. 

SEPTEMBER: 
07: Started flushing hydrant at the corner of Southminster Bourne and Sunset drive to remove any air in

the system due to St Thomas having to drain a section of the St. Thomas Secondary System for work
located at 1167 Wonderland Rd. 

16: Arrived onsite at Talbotvilles new fire department building. Turned valve to 4” line to flush out
chlorinated swab where they installed new 1.65 m length of pipe going inside the foundation of the
building. After flushing swab out and seeing no leaks contractor back filled hole. Took residual and
tested 0.71 ppm. Closed 4” valve. Notified ORO.  

23: Placed hydrants 35,36 and 37 out of service for maintenance discussed with ORO. 
25: Completed repair on hydrant # 57 see appurtenance repair form. 

FOURTH QUARTER

OCTOBER:  
03: Found issue with hydrant # 141, replaced bottom assembly
17: Inspected hydrant at 10906 Sunset drive, hydrant had small leak , shut down secondary, greased and

operated hydrant, leak no longer present
18: Farmington completed scheduled maintenance on PRV at John Wise/ Fingal
23: Completed annual ARV inspections
29: Replaced drip assemblies on hydrants 35,36,37, hydrants back in service
30: Annual backflow preventer inspections completed by Keith Douglas

NOVEMBER
22: Found leak on chlorine board, found cracked fitting, replaced fitting and seals



Southwold Distribution System, Operations Report Page 8

26: Assisted Kevin G. from Southwold with watermain repair at Third and Lawrence, refer to repair form
27: Completed winter hydrant inspections

DECEMBER
03: Pulled, cleaned and inspected chlorine dosing line check valve at watermain, replaced compression

fittings
20: Found Iona auto flusher leaking when system was off, shut auto flusher down at curbstop, notified

ORO, PCT and Southwold township

SECTION 7:  ALARM SUMMARY

FIRST QUARTER: 

JANUARY

There were no alarms to report during the month of January.  

FEBRUARY

15: Emergency locate at 41457 Ferguson Line. 

MARCH

17: Emergency locate at 34806 Fingal Line. 

SECOND QUARTER: 

APRIL

There were no alarms to report during the month of April. 

MAY

24: Call for a service leak at 40359 Clinton Line. Repaired service leak. 

JUNE

01: Received alarm call from Spectrum for Rechlor outlet Cl analyzer HI and then a now normal right
after. Preparing to head to site. Reviewed datalogger. Outlet Cl analyzer spiked shortly after flow on
the flow meter increased from ~3.7L/ s to ~17L/ s, causing the Cl pump to start ramping up quickly. 

10: Received alarm for high outlet chlorine now normal. Verified outlet Cl analyzer. Analyzer reading
1.15mg/ L free Cl and I tested 1.27mg/ L. Spike reached a max of 5.01mg/ L for 2min at 06:03. Shortly
before spike, flow on the main jumped up from around 3.9L/ s to around 15L/ s which ramped up the
Cl pump dosing.   

13: Received call from spectrum for an emergency water shut off at 4252 Thomas Rd. 

THIRD QUARTER: 

JULY

No alarms for July.  

AUGUST

05: Completed emergency locate on Iona Road on east side between Fifth and Pioneer, locate sheet
given to hydro one employee.  

SEPTEMBER



Southwold Distribution System, Operations Report Page 9

04: Received call from spectrums for outlet cl high. Arrived onsite, outlet anyalzer reading 0.89. 
Everything at facility appears normal. Analyzer now reading 0.88 ppm and tested with handheld unit
and got a reading of 0.87 ppm. Analyzer now reading 1.53 ppm and chlorine pump has stopped
dosing, system working as it should be. Outlet analyzer now at 1.54 and appears steady. Leaving
site. 

05: Received call from spectrums for outlet cl. Arrived onsite analyzer reading 0.88 ppm tested 0.80
ppm. Calibrated analyzer down. Analyzer now reading 1.37 ppm and chlorine pump no longer
dosing. System appears to be operating normally and holding steady. Leaving site. 

06: Received alarm for high outlet cl. Arrived onsite, outlet analyzer reading 1.34 chlorine pumps not
dosing any more. Analyzer now reading 1.33 ppm tested 1.39 with handheld. Every thing now
appears normal.  

24: Received call from spectrums for chlorine outlet high now normal. Arrived onsite and acknowledged
alarm. Outlet analyzer reading 1.20 took handheld reading and tested 1.22. Everything at facility
appears normal, leaving site. 

FOURTH QUARTER

OCTOBER
There were no alarms to report during month of October

NOVEMBER
There were no alarms to report during month of November

DECEMBER
There were no alarms to report during month of December

SECTION 8:  COMMUNITY COMPLAINTS & CONCERNS

FIRST QUARTER: 

On March 6th there were two water pressure complaints reported. The first was a leak due to the 1” 
supply line blowing off a resident’ s water meter. The second was low water pressure; the City of
St.Thomas made adjustments to valves to maintain adequate pressure. 

SECOND QUARTER: 

On May 21st a complaint was received for abnormal pressure at 34547 Thi rd Line. Pressure was verified
and was found within normal operating range.  

On May 31st a complaint was received for a suspect water leak on the lawn at 9802 John St N. 
Souhtwold Operator completed the investigation and planned to excavate to find the leak.  

THIRD QUARTER: 

On July 26th a resident complained that their water tasted like dish soap. An Operator completing
flushing at a nearby hydrant, took a chlorine residual, and tasted the water. No taste issues noted. Free
chlorine residual was 0.91mg/ L.  

On September 26th, a resident of Elgin Manor Home of the Ages complained that the water coming out
of the tap was tasting like mud. The resident was advised to run their taps until any tastes/ odours
cleared. The Municipalities contact information was provided should the resident require additional
information.  



Southwold Distribution System, Operations Report Page 10

On September 27th, a call was received from Amazon that they are experiencing low water pressure in
building. A pressure test was completed in the area to confirm adequate pressure on the Municipal side. 
Follow- up notification provided to Amazon of current pressures. Recommended to review internal
plumbing.  

FOURTH QUARTER

October 1st, a call was received from Southwold requesting an investigation into a low pressure
complaint at the Amazon facility. Pressure testing in the system confirmed no abnormal readings.  

On October 21st, a low pressure complaint was received by Southwold around McDiarmid and Burwell. 
Pressure was tested at a nearby hydrant and was within the normal operating range.  



Talbotville Wastewater Treatment Plant 

Operations Report 

Fourth Quarter 2024 

Ontario Clean Water Agency, Southwest Region 
Vitaliy Talashok, Sr. Operations Manager, Aylmer Cluster 

Date: January 15, 2025 



Facility Description 
Facility Name: Talbotville Wastewater Treatment Plant 
Regional Manager: Sam Sianas - ( 519) 319-2233 
Senior Operations Manager: Vitaliy Talashok - ( 226) 378- 8986 
Business Development Manager: Robin Trepanier - ( 519) 791-2922 
Facility Type: Municipal 
Classification: Class 3 

Service Information 

Population Serviced: 125 

Capacity Information 

Total Design Capacity: 500 m3/ day 

Design 2021 Flow 2022 Flow 2023 Flow 2024 Flow 
Values Data Data Data Data 

Average Daily Flow ( m3/ d) 500 84.6 152.1 209.9 223.1 
of Average Daily Design 

Flow -
16.9 30.4 42.0 

44.6 

Peak Flow ( m3/ d) 1000 319.0 432.4 360.0 441.0 
of Peak Design Flow - 31.9 43.2 36.0 44.1 

2024 Design 2024
Design 

Average Daily 2024 % Peak Maximum 2024 %
Flow 

Flow Capacity Flow Daily Flow Peak Flow
m3/ d) 

m3/ d) m3/ d) m3/ d) 
January 500 297.2 59.4 1000 403 40.3 
February 500 223.5 44.7 1000 381 38.1 

March 500 242.0 48.4 1000 298 29.8 

April 500 272.5 54.5 1000 396 39.6 

May 500 305.6 61.1 1000 436 43.6 

June 500 235.4 47.1 1000 441 44.1 

July 500 198.2 39.6 1000 218 21.8 

August 500 178.6 35.7 1000 210 21.0 

September 500 165.9 33.2 1000 226 22.6 

October 500 162.7 32.5 1000 199 19.9 

November 500 175.2 35.0 1000 204 20.4 

December 500 221.0 44.2 1000 344 34.4 

Annual Average - 223.1 44.6 - - -

Operational Description: 
The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration tanks which operate in 
series. From the aeration tanks, the wastewater flows to the MBR tank(s) which operate in parallel. Supplementary treatment is 
provided for phosphorus removal and pH adjustment. Alum is utilized for phosphorus removal and Sodium Hydroxide is used 
for pH adjustment. The final effluent from the MBR tanks is discharged to the ultraviolet ( UV) disinfection system. The final 
effluent flows from the UV disinfection system to Dodds Creek. Waste activate sludge is processed through the sludge press 
with excess water from the dewatering process being returned to the head of the plant. Dewatered sludge is transported 
offsite for disposal. 

Talbotville Wastewater Treatment Plant, Operations Report Page 2 



CLIENT CONNECTION MONTHLY CLIENT REPORT 

Facility Name: Talbotville Wastewater Treatment Plant 
ORG#: 1536 

SECTION 1: COMPLIANCE SUMMARY 

FIRST QUARTER: 

There were no compliance issues to report for the first quarter. 

SECOND QUARTER: 

There were no compliance issues to report for the second quarter. 

THIRD QUARTER: 

There were no compliance issues to report for the third quarter. 

FOURTH QUARTER: 

There were no compliance issues to report for the fourth quarter. 

SECTION 2: INSPECTIONS 

FIRST QUARTER: 

There were no MECP or MOL inspections conducted during the first quarter. 

SECOND QUARTER: 

There were no MECP or MOL inspections conducted during the second quarter. 

THIRD QUARTER: 

There were no MECP or MOL inspections conducted during the third quarter. 

Talbotville Wastewater Treatment Plant, Operations Report Page 3 



FOURTH QUARTER: 

There were no MECP or MOL inspections conducted during the fourth quarter. 

SECTION 3: PERFORMANCE ASSESSMENT REPORT 

The average daily raw flow in 2024 was 223.1 m3/ d. This is a 23.2% increase when compared to the 
average daily flow in 2023. The chart below shows the monthly average flows for 2024, compared to the 
2023 average daily flows ( Chart 1). 

Chart 1. Raw flows for 2024 compared to 2023. 

The average daily effluent flow in 2024 was 213.4m3/ d. This is a 12.5% increase when compared to the 
average daily flow in 2023. The chart below shows the monthly average flows for 2024 compared to 
average daily flows in 2023 ( Chart 2). 

Chart 2. Effluent flows for 202 4 compared to 2023. 

Talbotville Wastewater Treatment Plant, Operations Report Page 4 



Raw samples are taken on a monthly basis following the ECA requirements. The table (Table 1) below 
shows the raw sample results compared to the design objectives. Design objective exceedances are 
highlighted red in the table below ( Table 1). Since August, 2024 there has been an increase in the 
strength of influent enter the plant. This has not had an impact on the effluet quality at this time. 

Table 1. Raw water sample results for 2024. 

BOD5 TKN TP TSS 

mg/ L) mg/ L) mg/ L) mg/ L) 

January Results 217 34.6 3.25 239 

February Results 80 37.6 3.50 205 

March Results 138 39.2 3.28 97 

April Results 128 37.6 3.46 106 

May Results 166 37.5 3.84 254 

June Results 143 32.3 3.33 173 

July Results 210 47.3 5.38 94 

August Results 260 44.8 5.61 89 

September Results 251 57.9 6.47 79 

October Results 357 61.2 7.07 82 

November Results 343 66.8 7.96 141 

December Results 628 84 12.4 284 

Design Objective 250 40 7 250 

Months Above Design 5/ 12 6/ 12 3/ 12 2/ 12 

The effluent is sampled on a weekly basis following the requirements of the ECA. The table (Table 2) 
below summarizes the monthly average results compared against the objectives and limits identified in 
the ECA. 

Table 2. Effluent average sample results. 

cBOD5 TP
TSS E. coli

TAN ( mg/ L) pH
mg/ L) cfu/ 100mL)*

mg/ L) mg/ L) 

January 2.00 2.00 0.09 0.10 1.00 7.14 - 7.75 

February 2.25 2.25 0.09 0.10 1.00 6.96 - 8.18 

March 2.00 2.00 0.09 0.10 1.00 7.01 - 7.99 

April 2.00 2.00 0.10 0.10 1.00 7.13 - 7.69 

Talbotville Wastewater Treatment Plant, Operations Report Page 5 



2.00 2.00 0.14 0.12 1.55 7.00 - 7.69May 
2.00 2.25 0.13 0.10 1.00 6.98 - 7.51June 
2.00 2.00 0.24 0.14 1.00 6.84 - 7.82July 
2.00 2.00 0.10 0.10 1.00 7.07 - 8.03August 
2.00 2.00 0.11 0.10 1.32 6.64 - 8.08September 
2.00 2.00 0.13 0.10 3.88 7.08 - 8.07October 
2.00 2.00 0.12 0.10 1.19 6.85 - 7.91November 
2.00 2.00 0.12 0.14 1.00 6.69 - 7.91December 
2.02 2.04 0.12 0.11 1.08 6.64 - 8.18Annual Average 

ECA Objective 5 5 0.2 1.0**   3.0 100 6.5-8.5 

ECA Limit 10 10 0.3 1.5**   4.0 150 6.0-9.5 
expressed as geometric mean 

based on May 1 to November 30 and December 1 to April 30 

Effluent average cBOD5 in 2024 was 2.02mg/ L. This is a decrease of 4.7% when compared to the 2023 
annual average. All results have met the effluent objectives and limits identified in the ECA. Refer to 
Chart 3 for the average monthly effluent cBOD5 results. 

Chart 3. Average Monthly Effluent cBOD5 results for 202 4 compared to 2023. 

Effluent average TSS in 2024 was 2.04mg/ L. This is a decrease of 10.1% when compared to the 2023 
annual average. All results have met the effluent limits identified in the ECA. Refer to Chart 4 for the 
average monthly effluent TSS results. 

Chart 4. Average monthly effluent total suspended solids for 2024 compared to 2023. 

Talbotville Wastewater Treatment Plant, Operations Report Page 6 



Effluent average TP in 2024 was 0.12mg/ L. This is a 15.7% decrease when compared to the 2023 annual 
average. The objective exceedance in July was due to a blockage in the Alum line. Refer to Chart 5 for 
the average monthly effluent total phosphorous results. 

Chart 5. Average monthly effluent total phosphorus results for 2024 compared to 2023. 

Effluent average TAN in 2024 was 0.11mg/ L. This is a 2.6% decrease when compared to the 2023 annual 
average. All results have met the effluent limits identified in the ECA. Refer to Chart 6 for the average 
monthly TAN results. 

Chart 6. Average monthly effluent total ammonia nitrogen results for 2024 compared to 2023. 

Talbotville Wastewater Treatment Plant, Operations Report Page 7 



The average effluent geometric mean for E. coli in 2024 was 1.08cfu/ 100mL. This is a 20.1% decrease 
when compared to the 2023 annual average. All results have met the effluent objectives and limits 
identified in the ECA. Refer to Chart 7 for the monthly geometric mean results for E.coli. 

Chart 7. Geometric mean effluent E. coli results for 2024 compared to 2023. 

The effluent pH is monitored twice weekly at a minimum at the Talbotville WWTP in accordance with 
[...]
[x] Public access/notice via Public Request 
[  ] Public access/notice via a Public Library      

   [  ] Public access/notice via other method _______________________________________ 
 
Describe your Drinking-Water System 
The St. Thomas Area Secondary Water Supply System (STASWSS) consists of a Pumping 
Station within the Elgin Middlesex Pumping Station (EMPS), a 0.76 ML elevated water tower, 
several meter chambers, and transmission watermain of 500 mm and 750 mm diameter.  
 
The STASWSS is supplied water from the Elgin Middlesex Pumping Station (EMPS) and 
Reservoir.  The EMPS reservoir is filled by the Elgin Area Primary Water Supply System 
(EAPWSS) which obtains its water from Lake Erie and provides water treatment at the Elgin 
Area Primary Water Treatment Plant, located on Dexter Line, East of Port Stanley, Ontario. 
  
Operation and Maintenance of the EMPS- St. Thomas section is currently under contract with 
the Ontario Clean Water Agency (OCWA).   The operation and maintenance of the associated 
transmission main of the STASWSS is currently conducted by the City of St. Thomas – 
Environmental Services Dept.   
 
List all water treatment chemicals used over this reporting period 
12% Sodium Hypochlorite                 
Sodium Metabisulphite  

    
Were any significant expenses incurred to?  

[X]   Install required equipment 
[X]   Repair required equipment 
[X]   Replace required equipment 
 

      Please provide a brief description and a breakdown of monetary expenses incurred 
$6200                Marcel Equipment Meter Chamber Commissioning 

 
 
Provide details on the notices submitted in accordance with subsection 18(1) of the Safe 
Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to 
Spills Action Centre   

Incident Date Parameter Result Unit of Measure Corrective Action Corrective Action Date 
NA NA NA NA NA NA 

http://www.st.thomas.ca/


 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
 
Drinking Water Systems Regulations 
(PIBS 4435e01) February 2008 

Page 3 of 4 
 
 
 

 

 
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, 
during this reporting period. 

 Number 
of 
Samples  

Range of E.Coli 
Or Fecal 
Results  
(min #)-(max #) 
 

Range of Total 
Coliform 
Results 
(min #)-(max #) 
 

Number  
of HPC 
Samples  

Range of HPC 
Results 
(min #)-(max #) 

Raw NA NA NA NA NA 
Treated NA NA NA NA NA 
Distribution 105 

 
(0)-(0) (0)-(0) 105 (<10)-(NDOG) 

* - NDOG is a lab code that means there was no data reportable on the sample due to overgrowth 
that may or may not be representative of water quality.   The NDOG result was from a sample 
taken on April 15, 2024.  Resamples were taken on April 18, 2024, returning with a result of <10 
CFU/mL.   Omitting the NDOG result, the next highest HPC result in 2024 was 100 CFU/mL 
 

Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the 
period covered by this Annual Report. 

 Number 
of Grab 
Samples 

Range of Results 
(min #)-(max #) 

 
Chlorine (Grab 
Samples) 453         (0.65)-(1.57) 
   

 
Summary of additional testing and sampling carried out in accordance with the 
requirement of an approval, order or other legal instrument. 

Date of legal instrument 
issued 

Parameter  Date Sampled Result Unit of Measure 

NA NA NA NA NA 
 
Summary of Inorganic parameters tested during this reporting period or the most 
recent sample results 

Parameter Sample Date Result Value Unit of Measure Exceedance 

NA NA NA NA NA 
 

Summary of lead testing under Schedule 15.1 during this reporting period  
(applicable to the following drinking water systems; large municipal residential systems, small 
 municipal residential systems, and non-municipal year-round residential systems)  

Location Type Number of 
Samples 

Range of Lead 
Results  

(min#) – (max #) 

Number of 
Exceedances 

Plumbing  NA NA NA 
Distribution NA NA NA 

 

NOTE: For continuous 
monitors use 8760 as the 
number of samples. 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
 
Drinking Water Systems Regulations 
(PIBS 4435e01) February 2008 

Page 4 of 4 
 
 
 

 

Summary of Organic parameters sampled during this reporting period or the most 
recent sample results 

Parameter Sample Date Result 
Value 

Unit of 
Measure 

Exceedance 

HAA5 
(NOTE: show latest annual average) 
 
 

Jan 8, 2024 
Apr 2, 2024 
July 8, 2024 
Oct 7, 2024 

8.5 ug/L no 

THM  
(NOTE: show latest annual average) 

Jan 8, 2024 
Apr 2, 2024 
July 8, 2024 
Oct 7, 2024 

30.8 ug/L no 

 
 

List any Inorganic or Organic parameter(s) that exceeded half the standard prescribed 
in Schedule 2 of Ontario Drinking Water Quality Standards. 

Parameter Result Value Unit of Measure Date of  Sample 
NA NA NA NA 
NA NA NA NA 

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 
 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 1 of 9 
 

 

 
Drinking-Water System Number:   210000871 
Drinking-Water System Name: Elgin Area Primary Water Supply 

System 
Drinking-Water System Owner: Elgin Area Primary Water Supply System 

Joint Board of Management  
Drinking-Water System Operating 
Authority: 

Ontario Clean Water Agency (OCWA) 

Drinking-Water System Category: Large Municipal Residential 
Period being reported: January 1, 2024 through December 31, 

2024 
 

Complete if your Category is Large 
Municipal Residential or Small 
Municipal Residential 
 
Does your Drinking-Water System serve 
more than 10,000 people?    
Yes [X]  No [  ] 
 
Is your annual report available to the 
public at no charge on a web site on the 
Internet?  
Yes [X]  No [  ] 
 
Location where Summary Report 
required under O. Reg. 170/03 Schedule 
22 will be available for inspection.  
 
Lake Huron and Elgin Area Water Supply 
Systems 
c/o Regional Water Supply Division 
235 North Centre Road, Suite 200  
London, ON N5X 4E7 
https://huronelginwater.ca/ 
 
Elgin Area Primary Water Supply System 
43665 Dexter Line, Union, ON 
N0L 2L0 
 
 
 

Complete for all other Categories. 
 
 
Number of Designated Facilities 
served: N/A 
 
 
Did you provide a copy of your annual 
report to all Designated Facilities you 
serve?  
Yes [  ]  No [  ] 
 
Number of Interested Authorities you 
report to: N/A 
 
Did you provide a copy of your annual 
report to all Interested Authorities you 
report to for each Designated Facility?  
Yes [  ]    No [  ] 
 
 

 
 
 

http://maps.google.ca/maps?f=q&source=s_q&hl=en&geocode=&q=235+north+centre+road+london&sll=49.891235,-97.15369&sspn=43.090146,78.837891&ie=UTF8&hq=&hnear=235+N+Centre+Rd,+London,+Middlesex+County,+Ontario&t=h&z=16
https://huronelginwater.ca/


 
 

Drinking-Water Systems Regulation O. Reg. 170/03 
 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 2 of 9 
 

 

List all Drinking-Water Systems (if any), which receive all of their drinking water 
from your system: 
 
Systems that receive their drinking water directly from the EAPWSS: 
 

Drinking Water System Name Drinking Water System 
Number 

City of London Distribution System 260004917 
St. Thomas Area Secondary Water Supply System 260078897 
Aylmer Area Secondary Water Supply System 260004722 
Port Burwell Area Secondary Water Supply System 260004735 
Central Elgin Distribution System 260004761 
St. Thomas Distribution System  260002187 

 
Systems that receive their drinking water indirectly from the EAPWSS: 

 
Drinking Water System Name Drinking Water System 

Number 
Aylmer Distribution System 260002136 
Malahide Distribution System 260004774 
Dutton Dunwich Distribution System 220002967 
Bayham Distribution System 260004748 
Southwold Distribution System 210001362 
Ontario Police College Distribution System 260002161 

 
Did you provide a copy of your annual report to all Drinking-Water System 
owners that are connected to you and to whom you provide all of its drinking 
water?  
 

Yes [X] No [  ] 
 

Indicate how you notified system users that your annual report is available, and is 
free of charge.  
 

[X] Public access/notice via the web      
[X] Public access/notice via Government Office 
[  ] Public access/notice via a newspaper    
[  ] Public access/notice via Public Request 
[  ] Public access/notice via a Public Library      
[  ] Public access/notice via other method ___________ 
 

 
 
 
 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 
 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 3 of 9 
 

 

Describe your Drinking-Water System 
 

The Elgin Area Primary Water Supply System employs pre-chlorination, screening, 
process pH adjustment (utilizing carbon dioxide), powder activated carbon addition 
(seasonally on an as-required basis), coagulation, flocculation, sedimentation, dual-
media filtration, UV disinfection, post-chlorination, final pH adjustment (utilizing sodium 
hydroxide) and fluoridation to treat raw water obtained from Lake Erie. The WTP has a 
rated capacity of 91 ML/day (MLD).  Water is pumped from the plant through the 
primary transmission main (900mm diameter) to various communities enroute to the 
Elgin Terminal Reservoir located in northeast St. Thomas. The drinking water system is 
monitored at various locations throughout the system via a Supervisory Control and 
Data Acquisition (SCADA) system. 
A Residuals Management Facility (RMF) provides equalization, clarification, sediment 
thickening and dechlorination. Thickened sediment is dewatered by centrifuges and the 
thickened sediment is sent to the landfill for final disposal. Clarified and dechlorinated 
liquid streams are discharged back to Lake Erie through the plant drain. 

 
List all water treatment chemicals used over this reporting period 
 
Carbon Dioxide 
Aluminum Sulphate 
Cationic Polymer  
Powder Activated Carbon  
Chlorine Gas  
Hydrofluorosilicic Acid 
Sodium Hydroxide 
Dewatering Polymer (Residuals Management Facility) 
Thickening Polymer (Residuals Management Facility) 
Sodium Bisulphite (Residuals Management Facility) 
 
Were any significant expenses incurred to?  

[X]  Install required equipment 
[X]  Repair required equipment 
[X]  Replace required equipment 
 

  



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 
 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 4 of 9 
 

 

Please provide a brief description and a breakdown of monetary expenses 
incurred: 
 
Capital and Maintenance Projects:  

• Safety railing replacements (Surge Building and Polymer Room) 
• Fluoride flow meter installation 
• Fire hydrant replacement (Generator Building) 
• Building exterior sealants repair and installation 
• Roof drain replacements (Flocculation Room) 
• Designated Substances removal 
• Security Upgrades: Lighting upgrades, fencing and gate installations (Low Lift 

Building and Fruitridge Surge Facility)  
• SCADA software upgrade project 
• Technical Standards & Safety Authority (TSSA) generator fuel system upgrades 
• Filter #3 rebuild 
• Lowlift Pump #2 rebuild 

 
Studies and Design: 

• Water Quality Facility Plan Update 
• Master Water Plan Update 
• Sodium bisulphite room atmospheric condition assessment 
• Ultraviolet (UV) Disinfection System & Backwash Pump upgrade project – design 
• Sodium hydroxide system injection upgrade – design 
• Low lift distribution well chlorine injection upgrade project - design 

 
Provide details on the notices submitted in accordance with subsection 18(1) of 
the Safe Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and 
reported to Spills Action Centre   

Incident 
Report 
Date 

Parameter Corrective Action Corrective 
Action Date 

January 
29, 2024 

CT * Adverse Water Quality Incident (AWQI) 
reported (ref# 164418) for CT failure 
alarm on January 27, 2024.  Further 

investigation of the incident determined 
that CT was met. The alarm was 
generated due to conservative 

programming within the CT calculator, 
where an alarm is generated on filter 
effluent turbidity issues. Training was 

provided to staff on alarm response and 
CT data review.   

February 2, 2024 

*CT is a disinfection concept where CT is calculated by multiplying the chlorine residual 
concentration (in mg/L) by the chlorine contact time (in minutes).  



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 
 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 5 of 9 
 

 

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 
170/03, during this reporting period. 

Location Number 
of 

Samples 

Range of  
E. coli Results  
(CFU/100 mL) 

(min #)-(max #) 
 

Range of Total 
Coliform Results 

(CFU/100 mL) 
(min #)-(max #) 

Range of HPC 
Results  

(CFU/100 mL) 
(min #)-(max #) 

Raw Water 104 (0)-(100) (0)-(50,000) (<10)-(>2,000) 
Treated Water 
(WTP) 210 (0)-(0) (0)-(0) (0)-(>2,000) 

Distribution 
(Elgin Terminal 
Reservoir Valve 
House)  

107 (0)-(0) (0)-(0) (<10)-(20) 

Distribution 
(Fruitridge 
Surge Facility) 

52 (0)-(0) (0)-(0) (<10)-(40) 

 
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the 
period covered by this Annual Report. 

 
Parameter Number of Samples Range of Results 

(min #)-(max #) 
Treated Water Free Chlorine 
(mg/L) Continuous Monitoring (0.77)-(1.84) 

Treated Water Fluoride (mg/L) Continuous Monitoring (0.07)-(0.94) 
Filter #1 - Filtered Water Turbidity 
(NTU) Continuous Monitoring (0.024)-(0.256) 

Filter #2 - Filtered Water Turbidity 
(NTU) Continuous Monitoring (0.022)-(0.213) 

Filter #3 - Filtered Water Turbidity 
(NTU) Continuous Monitoring (0.015)-(1.108)* 

Filter #4 - Filtered Water Turbidity 
(NTU) Continuous Monitoring (0.013)-(0.788) 

Raw Water Turbidity (NTU) Continuous Monitoring (0.032)-(1000) 
Elgin Terminal Reservoir Inlet Free 
Chlorine (mg/L) Continuous Monitoring (0.56)-(2.92) 

Monthly filter performance met for all four filters (<0.3NTU 95% of the readings).  
*Turbidity spike above 1NTU for 6sec on Filter #3, no Adverse Water Quality Incident 
(AWQI) as a result.   
 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 
 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 6 of 9 
 

 

Summary of Inorganic parameters tested during this reporting period 
(*All tests were conducted on treated water leaving the WTP unless otherwise noted) 

  
Parameter Sample Date Result Value Unit of 

Measure 
Exceedance 

Antimony January 2, 2024 
August 6, 2024 

Not Detected 
Not Detected 

mg/L 
mg/L NO 

Arsenic January 2, 2024 
August 6, 2024 

0.0003 
0.0003 

mg/L 
mg/L NO 

Barium January 2, 2024 
August 6, 2024 

0.0204 
0.0207 

mg/L 
mg/L NO 

Boron January 2, 2024 
August 6, 2024 

0.018 
0.020 

mg/L 
mg/L NO 

Cadmium January 2, 2024 
August 6, 2024 

0.000007 
0.000005 

mg/L 
mg/L NO 

Chromium January 2, 2024 
August 6, 2024 

0.00010 
Not Detected 

mg/L 
mg/L NO 

Lead (EMPS 
Valve House) October 1, 2024 Not Detected mg/L NO 

Mercury January 2, 2024 
August 6, 2024 

Not Detected 
Not Detected 

mg/L 
mg/L NO 

Selenium January 2, 2024 
August 6, 2024 

0.00015 
0.00012 

mg/L 
mg/L NO 

Uranium January 2, 2024 
August 6, 2024 

0.000048 
0.000032 

mg/L 
mg/L NO 

Sodium January 2, 2024 16.8 mg/L NO 

Nitrite 

January 2, 2024 
April 2, 2024 
July 2, 2024 

October 1, 2024 

Not Detected 
Not Detected 
Not Detected 
Not Detected 

mg/L 
mg/L 
mg/L 
mg/L 

NO 

Nitrate 

January 2, 2024 
April 2, 2024 
July 2, 2024 

October 1, 2024 

0.120 
0.331 
0.149 
0.045 

mg/L 
mg/L 
mg/L 
mg/L 

NO 

 
 
  



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 
 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 7 of 9 
 

 

Summary of Organic parameters sampled during this reporting period  
(*All tests were conducted on treated water leaving the WTP unless otherwise noted) 
 

Parameter Sample Date Result Value Unit of 
Measure 

Exceedance 

Alachlor January 2, 2024 
August 6, 2024 

Not Detected 
Not Detected 